d |
outdoor living

12'xX12' Metal Patio Gazebo

ASSEMBLY MANUAL

= ("4‘0‘&4’4 S
O o S
R BN
XRKELELEERRRELIIARLLEIN
R RKELELERREREREIILRIRLEIEID
202020 0202020 2022020202020 % %%
0000096202090 %2020 99656902052
ORRKKARIKAKRKIHARK AR AKX
R S SN
LR
e tateretet

00““0’4 R~
e
RIS

7

9
5

8
<2

IR
X%
2R
LRRK
3RS
35S
RS
SRR
K5
RLL
35S
S
SRR
3RS
LR
QLKL
35S
3RS
3RS
%58
SRS

::
::
%

s
<P

::
z‘
<

%g
ﬁ?
%

SR RRAIIKKR
Podelelete 20200 %%
RKIIILRALLRIILLX
Podetete20 20202020 20 % %0 20 20 20 %0 %

e e 2 2 22020500000 %0 %%
000000202000 20 20 200 20 20 e e te e %
R RRILRRLLHLLRA
Sy
eSS R IR
OO 2 202020 0 20 20 2022020505050
Retetet02e ettt 202 20 22 2020 2 2 e 2 20 e
02020202000 20 2020202020 20 %0 20 20 %0 2 20 20 202
0 RIIRIBILIEILIILRIIKR
RRIRLRRLRLRLIRLRLLRLLS
19096%090%0%090%6%0%0 %626 2026262622622
29V V9 9999 D 00.00.0.9:9.0.

S

e o ey et tutotess

25
&
1%
X%
%
S
S

RS
{0

XX

9%

%
RRS
345
5

<

%
5%
58

S
%
%
%

5
%
25
5

J

Q
3’
<
X

%
<5
%

X
X KGRI EX ARESEIK KKK KK
oS ttase
10000009000 0 0 0 O O O N 009
LKA V

LGMF1588B

Missing part? Damaged? Contact us via email at

MODEL#

service@domioutdoorliving.com

www.domioutdoorliving.com

© Copyright 2023-2025 domioutdoorliving LLC. All Rights Reserved.




Pre-assembly

2.You will need one or more
stepladders.

1.Two or more people are required
for assembly.

4. You may need a safety hat.

@Q 3. Wearing protective gloves is
\ \/? recommended.

\

5.Please use a Phillips screw driver. 6.For ease of construction, you
may need a drill.

~J Z ' 7.You may need a safety goggle. 8.Do not fully tighten screws prior
NS to complete assembly.

Warning & Attention

-Try to assemble this product on the flat ground, otherwise it is difficult to
carry out;

-1t would be much easier to assemble the product with three or more
people;

-After assembly, please check whether all screws are tightened, to prevent
parts from falling apart.

A Use bolts to secure the frame to the ground to against the strong wind.



Q| x12

If the deck is hard wood and the
depth of it is over 3 inch, you can use
5/16 in. x4 in. Structural Wood
Screw to mount the gazebo.




4 inches

1/4 inch

E{ E x12

If the ground is concreted and the depth
of it is over 3 inch, you can use 1/4 inch
expansion bolts to mount the gazebo

3
o 15 in.

o J
o cc

Or you can make a concrete footing
for gazebo, 15x15%x15 inches is
recommended.use expansion bolts to mount
the pergola like @ shows.

IMPORTANT:
Anchor is not
recommended




Pole

Beam

Beam

Corner Roof Bar

2 - i \Z/

@ 4x Corner Roof Bar Connector @ 4x Roof Bar
@ 8x Solidfying Bar @ 4x Finishing Bar

7 %
@ 4x Finishing Bar @ 4x Finishing Bar
@ 4x Finishing Bar @ 4x Roof Panel

>
4

@ 4x Roof Panel @ 4x Roof Panel
4x Roof Panel @ 4x Roof Panel




@ 4x Roof Panel @ 4x Roof Panel

4X Roof Panel - @ 4x ’Roof Panei

4X Roof Panel @ 4x Roof Panel

=

@ 4x Roof Panel @ 4x Net Frame

@ 4x Track @ 4x Track

@ 4x Base

. Corner
4x Union Bar 4 X solidifying Bar

&

: C Inside Roof Outside Roof

3

4x Bracket @ 4x Joint Cover




12x

NZ

N

(V)112x Hook | [(W)116x goprer
> AR
Ny o

@ 12X Finishing End

Mosquito
@ 4X Netting

= S4
=7 == ar = ~a& Naa— &/
Plasti i
(2) 72xBrocker (20 Bx drocksr |(22) Bxgpests (1) 1x
\% N
\\\&\\ 4 @' O
ST6.3x15 ST5x16 M6x35 M6
(2) 24x (3) 24x (4)32x (5)116x
P G) ) ommm P
M6x10 M6x16 M6x25 M6x28
(7)16x (8)200x (9) 8x (10) 72x
6 ——mm J)j—)
M6x45 M6x50

@4x




POST ASSEMBLY:

(1) Attach 2 Part #B1 to Part #A
with 4 Bolts #8.

X4

() mm
M6x16

(8) 28x

(2) Attach Part #B to Part #A
with 3 Bolts #8.

5 (3) Repeat the above procedures to assemble the other 3 Part #A.




Gy

(X) 4

x

3

®1x

() mm
M6x16

(8) 40x

BEAM ASSEMBLY:

(2) Insert the other side of
Part #C2 into Part #C and
secure with 3 Bolts #8.

(1) Insert Part #C2 into Part #C1
and secure with 3 Bolts #8.

(3) Connect Part #C1 and
Part #C through Part #C2.

(4) Insert Part #X into the beam

N nd secure with 1 Bolt #8.

%
(5) Secure the bottom of Part #X and
Part #C/C1 with 3 Bolts #8.

(6) Repeat the above procedures to assemble the other 3 beams.




TRACK ASSEMBLY:
(1) Slide the plastic hooks to the double-rail track #T & T1

(each slot should slide 7 plastic hooks).
SO

7X
(2) Repeat the above procedures for the other 3 track #T & T1.




Use 6 Bolts #8 to fix the track T & T1 to the beam C & C1.

)

(1

(2) Repeat the above procedures for the other 3 beams.

{)mm

M6x16

24x




(1) Connect Part #C/C1 to Part #A with 8 Bolts #4.(From Outside)
(2) Repeat the above procedures to assemble the other 3 corners.

Please don’t tighten all bolts.




[/ S4
(1) Connect Part #C/C1 to Part #A with 4 Bolts #8.(From Inside)

®1x

)

M6x16 o o3
(8)16x C C
|?;> oo @ 0:0
0 ®) %
B1 B1
A
| | =
C1
C
0
. C1 C
> b
@ C1
CH ~ )
1
< (2
A

(2) Repeat the above procedures to assemble the other 3 corners.

Please don’t tighten all bolts.

10




(1) Affix Part #R and Part #R1 to the frame with 8 Bolts #8.
® o

C 4 C1 C i~ C1
/ TR R
R R

R1

4x

W/S4 82X 2X8

@1x

() mm
M6x16

(8)32x

<

Outside View

1 1 (2) Repeat the above procedures for the other 3 corners.
Tighten all the bolts.




\ X
AN <

&

(4) Repeat the above procedures for the other 3 corners.

Cover the corner with Part #X1.

)

2) Secure with 2 Self-tapping Screws #3.

from top to bottom)
3) Secure with 2 Self-tapping Screws #3.

from bottom to top)

— N N N N

12




P
M6x16

(8)12x

13

Assemble the 4 Corner Roof Bars:

(2) Attach Part #U to Part #E with Bolt #8 .
(3) Repeat the above procedures for the other 3 corner roof bars.




Please have a freestanding ladder ready at the center of the gazebo.
‘ﬁ ﬁ“ (1) Place 4 Part #E1 on the 4 corners of Part #S.
@ 1 Secure with 8 Bolts #8 (from bottom to top)
X

ATTENTION: You can also finish this

step on the ground and then lift 4
ﬂ/ S4 -
corner roof bars and inside roof
@ 1x connector to the top together.
(Need 2 people and 2 ladders)

() mm

M6x16
6 16x @D e

~— [ |

Outside View
Qi

(2) Place 4 Part #E on 4 Part #A;
Secure with 8 Bolts #8.

1 4 Outside View




G))m
M6x10

@4x

15

(1) Attach Part #U1 to Part #E2 with Bolt #7.
(2) Repeat the above procedures for the other 3 roof bars.




L~ St (1) Place Part #E2 on part #S.
@ 1 Secure with Bolt #8 (from bottom to top).
X

() mm
M6x16

(8)12x

2

(2) Connect Part #E2 and the Assembled Beam(C&C1) with part #U1

Secure with 2 Bolts #8.
1 6 (3) Repeat the above procedures for the other 3 sides.




17

Secure Part #S2 to Part #S and Part #S1.

ATTENTION: The holes of Part #S and Part #S1 need to be aligned

on the same vertical line.




() mm
M6x16

8x

18

(1) Insert Part #U3 into 2 Part #F.
(2) Attach Part #F to the Part #E2

with

1 Bolt #7 and 2 Blots #8.

-

R (I

.

I /

(3) Repeat the above procedures for the other 3 sides.

Outside View




6))mm
M6x16

(8)12x

(2) Secure with 2 Bolts #8.
(3) Secure them to Part #E with Bolt #8.

(1) Insert Part #U2 into 2 Part #F. @ @

19

(4) Repeat the above procedures for the other 3 sides.




ST6.3x15

@4x

Om)

G)m
M6x10

@SX

20

(1) Connect Part #J and Part #Q with 2 Bolts #7 and 2 Nuts #5.

5 W
&

AR

(2) Place the Assembled Part #J & #Q on Part #E2,securing with 1
Self-tapping Screw #2.

(3) Repeat the above procedures to assemble the other 3 sides.




@4x

21

(1) Place 2 Part #J on Part #E, put on Part #X3 and secure
with Self-tapping Screw #2.

Inside View

&b

(2) Repeat the above procedures to assemble the other 3 corners.




Cover Part #Z, #Z1 & #Z2 to Roof Panels.

o7
€

X4




/ ATTENTION: The bigger roof panel need to cover the smaller one.
A"’v
)4 .

@ 4x (1) Insert Part #L1 and

Part #L2 into the
A@ frame.

ST6.3x15

@4x

(3) Attach Part #H to Part #E2, securing with Self-tapping
Screw #2.

23 (4) Repeat the above procedures to assemble the other 3 sides.




@4x

ST6.3x15

@4x

24

(1) Place 2 Part #H on Part #E1, put on Part #X3 and secure with
Self-tapping Screw #2.

(2) Repeat the above procedures to assemble the other 3 corners.




Cover Part #Z to Roof Panels

g ? @;‘?/

(25
@/ |
2 A

/
il




A Part #W should be
inserted between roof
panels and solidifying
bar or beams, then secure

“ é c with bolts and nuts.
ANZEANY |

|

|
|

= //// \\ —

\\*‘> 2\

N\ —

N

@

W,
7,




ATTENTION: The bigger roof panel need to cover the smaller one.

(1) Insert Part #M1 and Part #M2
into the frame.

@))J))))))))))))))))))))))1‘

M6x28

(10) 12x

(3) Place 6 Part #W between roof panels and beams. Then secure
27 with 6 Bolts #10 and 6 Nuts #5.
(4) Repeat the above procedures to assemble the opposite side.




ATTENTION: The bigger roof panel need to cover the smaller one.

(3) Place 4 Part #W
between roof panels and
| solidifying bars. Then
secure with 4 Bolts #12
and 4 Nuts #5.

M6x28

(10) 12x

G ——mm
M6x50

@SX

(1) Insert Part #M3 into
the frame.

5

I

M

’

Z:
- - \
2
NN
\ \
\ \

!

4 % ) y Z /,/
/ ) iz~
<!} @ @

(2) Insert Part #M®6 into
the frame. b

L

28

(4) Place 6 Part #tW
between roof panels and
beams. Then secure with

6 Bolts #10 and 6 Nuts #5.

(5) Repeat the above procedures to assemble the opposite side.




(1) Insert Part #M4
into the frame.

6)
M6x28

(10) 12x

() ——mm
M6x50

@8x

(3) Place 4 Part #W between roof panels and solidifying bars. Then
secure with 4 Bolts #12 and 4 Nuts #5; Place 1 Part #W between
roof panels and Part #E2. Then secure with 1 Bolt #9.

(2) Insert Part #M5
into the frame.

—

29

(4) Place 6 Part #W between roof panels and beams. Then secure
with 6 Bolts #10 and 6 Nuts #5; Place 1 Part #W between roof
panels and Part #E2. Then secure with 1 Bolt #9.

(5) Repeat the above procedures to assemble the opposite side.




@)))))))))))))))))))))))))%

M6x28

(10) 12x

30

ATTENTION: The bigger roof panel need to cover the smaller one.

frame.

i

(2) Insert Part #M8 and Part #M7 into the frame. ¢

D

) P75 7%
S5 Do @

W)

(3) Place 6 Part #W between roof panels and beams. Then secure
with 6 Bolts #10 and 6 Nuts #5.

(4) Repeat the above procedures to assemble the opposite side.




ATTENTION: The bigger roof panel need to cover the smaller one.

=2

(1) Insert Part #M3 into
the frame.

@)))))))))))))))))))))))))1

M6x28

(10) 12x

G —mm

secure with 4 Bolts #12 and 4 Nuts #5.

3

(2) Insert Part #M6 into
the frame.

.

31

(4) Place 6 Part #W between roof panels and beams. Then secure
with 6 Bolts #10 and 6 Nuts #5.

(5) Repeat the above procedures to assemble the opposite side.




ATTENTION: The bigger roof panel need to cover the smaller one.

(1) Insert Part #M4 into
the frame.

, AA‘
52 5 5 Eﬁ

6))

M6x28

(10) 12x

G —mm

(3) Place 4 Part #W between roof panels and solidifying bars. Then
secure with 4 Bolts #12 and 4 Nuts #5; Place 1 Part #W between
roof panels and Part #E2. Then secure with 1 Bolt #9.

)

(2) Insert Part #M5 into
the frame.

~—A

32

(4) Place 6 Part #W between roof panels and beams. Then secure
with 6 Bolts #10 and 6 Nuts #5; Place 1 Part #W between roof
panels and Part #E2. Then secure with 1 Bolt #9.

(5) Repeat the above procedures to assemble the opposite side.




33

(2) Repeat the above procedures to assemble the other 3 sides.

|

; ".ii!'ﬁ'i'”wllllh..




with Self-tapping Screw #2.

b

| )
I
/\ “”Ih

\;
|

&

\\ \ N
|
W'l

3

I

i
V)

3 4 (2) Repeat the above procedures to assemble the other 3 sides.




35




36




"%
oo o tototetetototetetototeotet
‘ &

L
el e et e e te 0% % %0 % % %0 %0 %

0020062020262 %626%0%626% 2626%42626%626%2
IR
XK KX X XX XX XK XX XX XXX XX XS
R IR IIRKIKIR

KL
X
NN
N
1/

::
::
)

%
5%
) 0525
Pelotetete!
IR RIHIRRILAXRK
RIS KKK

/z

o
’ >
QL

v
5
K

B R N

&

0avae
>
X
2555

R /
00RRRK
LRI,

0%
2%
LKL
RRRS
2%
35
0%
5%
02

X

',
KK
&

%
K5
0938,
35
35
35
3RS
35
35
9%
35
35
&S

<>
>
XXX
A 0000909090, X
s 00’0000“00’0’0’0’0’0’0’0”0”0’0’0‘0‘
RIS
0020909062062 2620 %6%026%6%6%026%%%%

9

&
100
0%

K

Y1

Hang up Mosquito Sidewalls to [jleCHlg:] ¢
Y1

SYO00H £

SYOOH /

7 Hooks

7 Hooks

7 Hooks

7 Hooks

7 Hooks

7 Hoo

ks

Y1

37




Hang up Solid Sidewalls to [0V &][e[-TN¢-Tel ¢

TR
“0’0‘0‘0’0’0’ P

\

Rz
% K ITRRR ey <

QSRR XITIRKS
)00 02020202000 0% 20202020 % 20202020 %
I IIK?
oietstetetoltoletateteotetoletotetet

KKK

200000302020202020 2020
000000020 020 0% %0
2030020202020 202020202
Aﬁb&b&&m&bay,

A-

Oo¥%
%%

o'

000
MWMMMMMMmemxx:x%%&
A% 0a a0 ta % taturata %t
&Wquﬁﬁapk&&ﬁdﬁ%
R RRIIRLIRAKLRK

KRR

SRIRKRS
$KRKS

0900000000000 0000 000 e 0 0 e 0 00
(00000000000 00000000000 0000096909009 %%,
0000000000000000000“0000000 KKK

SR

%>
&

aN

9090900020200 90 96062 %% %
0200000 00009:9.0.00909:9:9:9:9%9
020202020202020202026202: %202 %%

o %

SHRILIKARAXRS
SIREIXHRIRLILRKK

XXX

(I35
KK
SKEK
o
ﬁ%ﬁg
SR

CRRRRLELLEKLS,

CIREHRHRHKS
SRR

<P
<

<R

R

%
2585
35
93,
o
85
K5
35
5
2585
2%
35

GOSN

SROX

<>
LK

2X

X\

&

7 Hooks

SYOOH /

SYO00H £

7 Hooks

7 Hooks

7 Hooks

/L
7 Hooks

7 Hooks

®4x

38

;




Thanks for your purchase.

At domi outdoor living, we believe in our products.
That’s why we provide a 12-month warranty and
friendly, casy-to-reach after-sales service. So if you
have any questions about our product and assembly,

please feel free to contact us. We will be here for you.

Support: O

After-sales contact email:

service@domioutdoorliving.com

Please tell us your order ID when contact.

Attach photos of damaged part for instant reply.

© Copyright 2023-2025 domioutdoorliving LLC. All Rights Reserved.




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38
	页 39
	页 40
	页 41
	页 42

